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i 2 AR Chinese
Name of Sample EX Lithium ion battery pack HB7-2450mAh-7.2V 7.2V 2450mAh 17.64Wh
English
Fouth o 1120110538
Sample No.
ESTX v A R B R A AT R A Tl
Consignor GI‘GGI’]Wd_\ Technology Co., Ltd.
b 2 AR T R s A PR A T
Manufacturer

Greenway Technology Co., Ltd.
A ik e (R TR T imao i)y wlaemas eI
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/F1/Rev. 6 Amend

Section 38.3
PV e O BAE T REREVERNENT RRATEFN)
ST/SG/!&C 10/11/Rev. 6 Amend. 1 38 3 UNITED NATIONS "Recommendations on the TRANSPORT N
Criterion

OF D%{‘ER{)LS (;OODR” Manmi of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1

e . Section 38.3
LI - . . E .
Aﬁ‘m ) e : o e RSN
ppeatance g Blue Plastic film shell
¥ sud H 2020-11-23 HemlAeig B B 2020-11-30 ~ 2020-12-28
Accepted Date Test Date
o B T BT, B RN vl s AR L AR EIO b
% Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
ZeWl, HENFaES R «Xﬂ—flﬁfﬂLﬂ‘ﬁmH’Jﬁb}(ﬂ u& NI'JVT%J”%—T-JHH)
ST/SG/‘\C 10/11/Rev. 6 Amend. 1 38. 3fr#ELEzk.
A g

The sample has passed the test items of UNITED NATIONS ”Recummenghtlonq on the

TRANSPORT OF DANGEROUS GOODS™ Manual of TBSL‘: arie, Eriteria %T SG/AC 10/11/Rev. 6
Conclusion Amend. 1 33.3 :

. ﬂ]ft."l‘_'.éﬂ "lj,fL.fﬂRerhargeable Lithium Battery. 1%
iE — il o P Yt £ 2 MR, kUMLﬁ%' z
c t The battery not equipped with battery overcharge nrotEctlo,n Ih trare,

ommen as a component in another battery or in equipment, whlcrafim,ds;@c

1’|—)|1’-: R ﬂ-/}J

signed for use only

protection, are not
.-,.lqj' 4 o 4l g G\I';rnxl pte—pt thic test
FiPlribat / R 2 A
Consignor /
Address Post Code

wE 7 FHi 5 4,
Approver: "{// "%‘ Checker: 7 Compller @ﬁ
R5

Titles B TAEI (Vice chief engineer)
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Ao b £ X 1= 1, 2
B2 Homl R B 4 AR *ﬂ‘fﬁ%‘*ﬁ*ﬂ‘/ﬁ%ﬁk‘f B4k £ AAL S %3
Name of Test Standard requirement or The c sk
NO, Items CIaUSE Number of Standard TESt Resuit OnC‘USIOH Remark
A Ll T Ja P S s i 1 bR A
T RE A HEFAM Y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | HLEf#e 1
Altitud "};ET l o ) See Appendix 1 T I
ltude UN Manual of Tests and Criteria PasEEd
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section ’
38.3 Test T. 1
Wiy [ (\)'\,Tfﬁ,\i?’ et N G R Lok e
3 HI’-TJJJ» ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | Wi 2
2 T AU BT, 2 See Appendix 2 g o/
hermal test UN Manual of Tests and Criteri Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | ‘\r(:licm aEe
38.3 Test T.2
A T fblﬁ"f;‘r’-wl_mlﬁ”l,{% PRy LTS
7] f’]:]‘l ) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JEH-&E 3
3 . : T, See Appendix 3 %
Vibration UN 'v[mufﬂ of Tests and Criteria Passed
{ST/SG/AC. 10/11/Rov. 6 Amend, 1 Section o
38.3 Tesl T.3
By Tl S s N g SR} i
T . f;?; ST/SGAAC. 10/11/Rev, 6 Anend.l 38,3 | BLiftde 4 .
Shock uﬁ“—“ﬂ . : Bt See Appendix 4 AR Vi
0 N, Manual of Tests and Criteria : Passed
TASGAAG, 10/11/Rev. 6 Ameﬂdﬂ Section i
Lal.4
E el R AT AR
; b % Y ST/SGZAL 10/11/Rev. b Amend. U 88,3 | % 5 o
S Appendix 5 § /
External short L\ Manufll of Tests and Criteria EELADLSHIE & PH'.:[SSGd '
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T.a
B €] f’i“ﬁ*ﬂLﬁ?iﬂJEwﬂ B AR
By ST/SG/AC. 10/11/R A 1383 | Bk 6
: i gw{&,g”; FSIRG: S0Ts e A Wk s ™
Impact e e i See Appendix 6 (g ¥
D UN Manual of Tests and Criteria Pascad
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.6
E:F—m (T e B T s e WATEr
HEEEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | [
7 gﬁ%um% WHT. 8 - éligg”f;nzndix 1 i /
Forced discharge [iy anual of Tests and Criteria o Passed ’
ST/SGAAC. 10/11/Rev. 6 Amend. | Section ’
38.3 Test 1.8
This space intentignally left blank
g TF=H
P BRI A PRI 1 21°C—24°C  FAETR L : /%
Test Environment Ambient temperature:21C-24C;Ambient lmmidity:/’%
Caondition
AR B /
. Test ltem
S aRBH ftem -
Subcontracted Test HAERTE 2 FF / [ % U1
Condition Subcontracted | Name Post Code
Laboratory Mo hE i W15 /
Address Tel
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25CYC Fully charged

3/10
5 | WRIRE LA | EAER
No. Name of Test Items™ | A]{itude simulation
N sk ¥ DA
B BokA AL H] Before RIS After ek |#awm|
bR Sample Status RE | FREE | KE FF#& /% | Mass Loss | Residual |30 %
Sample Mass oCcv Mass ocvy OCV | Other
No. g vV /g Favs Y /% Event
001 | oot o | 93.5249 | 838 | 93.5217 | s 33 0.00 | 100.00 | ©
002 | oy o | 961882 | 837 | 961840 | 8 37 0.00 | 100.00 | ©
003 | oyt 1 963888 | 8.36 | 96.3855 | 8 36 0.00 | 100.00 | o
004 | joemneot o | 962376 | 838 | 96.2318 | 833 0. 01 100.00 | ©
005 | smmpmny o] el | e i 2a i | s 0.00 | 100.00 | o
006 | prvorrse ol Flgn Buss | s 38 [ioe gigo 838 | w00 [ 10000 o
007 | seve rurty sharsed | 929195 | .37 | v3.0161 837 | 000 | 100.00 | o
008 e 95.8065 | 8.37 | o9s8m7| 837 | o001 | 100.00 | o

j\,r\-?-q AThis space intentionally |
2 H left hlank

Gk L-#Rk V-RA D-ARHR R-20Z Fdek 0-R. A4 TR RABE. BAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly,No Rupture & No Fire.
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i ) RAAELH | HR
No. Name of Test Items Thermal test
I T XIS AR .,
A Il e REE A | g g k| M| o
HE Sample Status RE | FRVE R FF#&9, JE | Mass Loss| Residual | 3L %
Sample Mass ocv Mass ocv OCV | Other
No. /g v g v % 1% Event
001 | jouirctst 1935217 | 838 | 93.5246 | .28 0. 00 98.81 | o
1CYC5E 470l . - S . ;
002 | oo prae o | 96,1840 | 8.37 | 96.1864 | 8.26 0. 00 98.69 | o
1CYCS 4 4 . e . 4 SE
003 ICYC Fully charged | 96- 3885 8. 36 96. 3883 8.28 0. 00 99. 04 0
004 [ o=l 92318 | 838 | 96.2360 | 825 0. 00 98.45 | o
005 | seroper e v ige T4 “Res” | 91773 | .24 0. 00 98.33 | o
006 | yocrcmens megen | 96-2460 | 8.38° | 96.2465 | 8.27 0.00 | 98.69 | o
007 | 550tC Fatiy apanged | 98:9161 | 8.37 | 93.9176 828 | 000 | 9892 | o
008 25CYCTE S Ly, 95. 8917 ﬁ 2. 37 0.00 98. 92 0

25CYC Fully chaggedi |

95.8949 |  8.28

e ‘_\iq = This space intentionally

left blank

ik LR V=R DR R-aLE PRk 0-Rik. LBA. AMK. LHE. Fik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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25CYC Fully ch;i}"_géd' )

95. 8929
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il ] BRAB L4 | K
No Name of Test Items | Vibration
W | R RBH Belore | ABE A g gunk | Mauk | L
£ Sample Status R FREE| FE FF#&HJE | Mass Loss | Residual | BLE
Sample Mass ocv Mass ocv ocv Other
No. g A /g A% /% /% Event
001 | ot - 193.5246| 8.28 | 93.5240 | .27 0.00 [ 99.88 0
; 1CYCSE 4= 7 th, . o
002 | oy vully omurged | 961864 | 8.26 [ 96.1837 | 8.25 0. 00 99. 88 0
. ICYCTES T 4 \ o ;
003 | oye Polly churees | 963883 |  8.28 | 96.3866 | 8.27 0. 00 99. 88 0
leveseasderh e r . ’ v Vi
004 IOV Fol s chmeed | 76 BA6D 8.25 96. 2343 8.23 0. 00 99. 76 0
005 | pecre oo oV gbin7sy gidd | o6l1E2 | 8.2 0. 00 99, 76 0
D06 | pecronos il ot es | 8. 27,00 u6 e | 5. 24 0.00 | 99.88 0
2aCYCse g ) - Ao : 5
007 | 350YC rully charget | 939176 |  8.28 | 93.8334 | 8.26 0. 09 99. 76 0
008 e i 95.8949 | 8.28 8.25 0. 00 99. 64 0

el A

This space intentionally
lelt hlank

HiE: L-R V-IRA DR R-24 3 PR K 0-F iR, LBA. TR, AR, A K.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

Nd
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¥ 4 BMAE LA | b
No. Name of Test Ttems Sk
#% *-?:Fp}!kk ‘fjklj-‘-’- ] Before 11}\‘%5 After ﬁ-%%ﬁk %U%%E ;Et—’f‘ll_’;
% Surmpls St‘z;;us g | FREE| RE |FHRE/E| MassLoss | Residual | &
Sample Mass ocv Mass ocv OCV | Other
No /g N /g AY % % Event
001 | (et Rl 1935240 827 | 93524 | 826 0. 00 99.88 | ©
002 | joremrii it o | 961837 825 | 96.1853 | 8.25 0. 00 100.00 | o
003 | oyenniie 963866 | 8.27 | 96.3873 | 8.25 0. 00 9.76 | o
004 | oyerr it o | 962343 823 | 96.2336 | 822 0. 00 99.88 | o
005 | ssempaiioe | 961782 | 822 | 96.1767 | 8.21 0. 00 99. 88 0
006 | sroromriioot | 96.2440] 8.26 | 96.2462 | 8.25 0. 00 99. 88 0
007 | sppaiethl WMl s | osmae| B 0. 00 99.88 | o
008 BUCERTE Moetol W00 | 895 leomaslER | B 24 0. 00 99.88 | o

25CYC Fully charged

/Ry e

[This space intentionally

left blank

Hod: LR V-IBA DR R-ARE F-R X 0-AME. RRA. LK. LkZE. k.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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4T ; BMABEA | s o
S ‘ Narne of Test Items External short circuit
Hinth 5 Sk A AR SR S
Sample No. Sample Status Max. Extemfa:é Temperature it
001 LCHE Tully et 56. 3 -
00 LCYT Fulls ohar g 55. 9 =
g 1cvé(\;’gﬁj\ fﬁz_-ged 6.2 o
9% J5C1C Fuls opanged 58. 1 2
s 25@‘?2{\1\“5{??5;:55% h6. B g
. 250???5&%$£ied B0. 0 0
bl Fzspq  |Mis space intentionally 1&;}%,

cblank .

#id: DAk R-2REL PRk O-LfRtk. ARk, Fki,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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il : KRR B 4 A fiilj

No. Name of Test Items Impact
¥ oo 2. 2 og
e HaR A M** ‘]’_:"ﬁ@ﬁ@’mﬁ Y
Sample No. Sample Status - xternﬁ C SHIEE Other Event
1CYC S0%ZTT i
00g TEYE 50K Capanity 21.3 o
010 1CYC 0% ar 20. 8 0

1CYC 50% Capacity

1CYC 5057 5 .
WL 1CYC 50% Capacity 21.4 0

1CYC 5054 &
e 1CYC 50% Capacity 102. 7 o

1CYC 50%7% 5 '
ils 1CYC 50% Capacity 11 O

25CYC 50%#A R 3
e 95CYC 50% Capacity 127.7 0

. 25CYC 50% Capatity j 129.7 0

25C7C 50%A
Al 25CYC 50% Capacity 87.0 & 0

25CYC BO%ZE : P
e 25CYC 50% Capacity i DR 0

25CYC 50%FEim o .
18 25CYC 50% Capacity 117. 4 0

v e This space int i ft
L= his space nLi]eann‘imnally lef

ik DR T—A K 0-TLMiR, KA K,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 7 AR B B AR ek 1
No. Name of Test Items Forced discharge
Houdh 5 ok IR
Sample No. Sample Status Other Event

019 1GYC ﬁ?]tifibfcﬁﬂgud o

020 16YE 113?1[‘15 ?iﬁilcll?:a rged O

021 10vC L?ff} ?jijlskcll_?:argcd 0

022 1CYC lr?ﬁjf ﬁ;i}fc&l‘iarged 0

s 1CYC IPCuYLCE %i]z{cr}liirged 0

024 1cYe ik?flf :E.MS)"{ cllilr ged 0

025 1CYC %;Yl(‘l}\t ﬁf}iﬁcﬁargm 0

026 G : ﬁ“(:ici; )1: _}%{c‘:‘r?arg ;-:d ] o

027 16Y¢ IPCL?ICEZE j;;}ijf?in ged 0 ;

028 1CYC IF?E’J? j]d\lﬁfcr}&%a rged O

029 25CY L:Z E;“ﬁxylflit ﬁiﬁk&a rged 0

030 256‘1(‘2?5?1(1%1%;# — 0

031 25CYC2 :—;?lclj\i iiiﬁcic‘;lllarged o

032 25(,.‘\/{:251?{1: lﬁ%%\i]i?arged 0

033 256YCZ5FC:E? /(Ij\l}fc[l?ar ged o

034 ZDLYCZJFCL:‘lClJ\aEéEbeiirgPd 0

035 QSCYCZEFCLYS;E ?il?cl#arged 0

036 25CYCZEI;~‘CUYI?? leéﬁi(c?arged 0

037 25CYC2§FC1_IYICI%%:ES§IC:!11a1"ged 0

038 zscuzﬁflﬁ“ ?ijfc?arged 0

FiE: DR F-ARK 0-ARK, R,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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